=i
A

LLIKA® CEPBEPHbIN CEPUM BY ZPAS (AKCECCYAPbI)

WHeTpyKumMa no MOHTaxy

ZP.002.1.AM
COCTAB KOMMJEKTA PANbLU-MAHEA
QanbLu-naHenb
=1 | (1) Pansuw-nasens 1U - 1wm i imi
B | (5) Pambw-naHens 5U - 1 wm
i i ‘ (2) Pancw-nanens 2U - 1 um -
1w i) [}
i) 1= @ danbuw-naxens 3U - 1 wm
(6) Pansw-nanens 6U - 1um
im im| — [
- o | (© Pansw-narens U - 1 wm
MOPAAOK MOHTAXA

MoHTax noboi dpanbll-naHenu
ocyLecTBnseTcs 6€3bIHCTPYMEHTASIbHBIM
crnocobom.

LWar 1

Pacnonoxute danbli-naHens HaNnpPoTMB
MOHTaXHbIX Npodunen 19” B obnactu
npegnonaraemMor yCTaHOBKM.

Llar 2
O.EI.HOBpeMeHHO COBUHbTE 3aMKU-3aLLesikn
Mo HanpaBfeHNIo K LEHTPY Lwkada.

Llar 3

YctaHoBuTe danbLu-naHens. PrukcrpoBaHne
3aMKOB NMPON3BOANTCS aBTOMaTUHECKN, MpHMesaHie — Ha J2HHOM pHCyHKE
6narogaps NPyXMHHOMY MExaHn3my. nepeaHss 1 3a[HAA 1BEPb HE MOKa3aHb.

COCTAB KOMIEKTA LIOKONA

Yronku uokons

gﬁ @ Yzonok uokons h=100 MM - & wm gﬁ @ Yzanak yokons h=100 MM pezyn. - & wm
!

<>

<

(2) Yeonok uokona h=200 mm - & wm () Yeonok uokans h=200 mM pezyn - b wm




=i
A

COCTAB KOMIT/IEKTA LIOKONA

KomnnexT nocraskw yronika Lokonis

[MaHenu cnnowwHble

Mavens cnnowxag 8ns uokons 600 MM - 1 wm

@ MaHens cnnowHas 8na yokang 800 MM - 1 wm

Mavens cnnowxad 8ns uokons 1000 MM - 1 wm

| @ Mavens cnnowHas dns uokons 1200 MM - 1 wm

[Manenn nepdoprpoBaHHbie

@ Maxens nepdopupobanHas dns uokang 600 MM - 1 wm

@ [laHens nepgopupobanHas 8na uokona 800 MM - 1 wm

] @ Masens nepdopupobanHas 8ns yokons 1000 MM - 1 wm

@ [aHens nep@opupobanHas 8na uokona 1000 MM - 1 wm

[MaHenu ¢ WeTo4HbIM BBOAOM

MaHens € wemoyHeiM BBodom 8ns uokons 600 MM - 1 wm

@ MaHenb € wemoyHbiM BBodom dns uokonsa 800 MM - 1 wm

B Mavens ¢ wemoyHeiM BBodom Gnq uokona 1000 MM - 1 wm

J Mavens c wemodHbiM BBodom dnq uokona 1200 MM - 1 wm

KomnnekT nocTaskv naHeNem CnoLLHbIX, NePGOPUPOBAHHBIX U C LLETOYHBIM BBOLOM

["adka 3aknadHas M6 - 2 wm

@0) Burm M6x15 - 2 um
@ lllatBa koHmakmHas 6 - 2 wm




TK

COCTAB KOMIMNEKTA LIOKONA
[MaHenw BbIABUXHbIE

@3) Narens BuidbuxHos @T) Navens BuBBuxHas

dns uokons 600x1000 MM - 1 wm dna uokong 600x1200 MM - 1 wm
@ Hanpabnsiowas 1000 MM - 2 wm Hanpabnsiowas 1200 MM - 2 wm.
@) Navens bedbuxtas Mavens BudbuxHos

dng uokong 800x1000 MM - 1 wm dna uokons 800x1200 MM - 1 wm.
Hanpabnsiowaa 1000 MM - 2 wm Hanpabnsiowaa 1200 MM - 2 wm

KomnnekT nocTaBkv naHenei BblABUXHbIX

@ BUHM M6x20 — 8 wm @ [auda koHmakmHas 6 - 12 wm

S
@ Taika 30knadkas M6 - b wm @ Bunm M6x20 ¢ nomadHol zonobkol - & wm

NOPAAO0OK MOHTAXA

[ns moHTaxa Bam notpebyeTcs KpecToBas
oTBEpTKA.

[ns ynobcTBa 1 yckopeHus npouecca
MOHTaXa peKoOMeHAyeTCs NCMNOb30BaTb
LYypyrnoBepT.

COopKa LL0KOJISl C BbIABUXXHO ONOPHOIA
naHesblo NPOU3BOAUTCS C UCMOJIb30-
BaHMEM NaHeNn BbIABUXHOW, YeTbIpex
yronkos BbicoToii 100/200 mm 1 3/6
CcTauMOHapHbIX NaHenen ans wkadga
COOTBETCTBYIOLLE LUMPUHbI U FTyOUHbI.

LWar 1

[MpounsBeanTe MOHTaX 3aknagHbIx raek (32)
Ha yroJsikv B COOTBETCTBYIOLLME KBaApPaTHbIE
OTBEPCTUS.

Lar 2

YcTaHoBUTE ABE GOKOBbLIE MAHENV LOKOMS NpU
nomoLLm 3aknagHbix raek (20), BuHTOB (21)

1 KOHTaKTHbIX Wwamnb (22).

Lar 3

3akpenunte HanpaBsioLmMe BblABUXKHON
naHesnu B LOKOJb, 3adUKCMPOBAB BUHTAMU
(31) ¢ warbamm KOHTakTHbIMK (33) B yronkax
LLoKOnSl.

Llar 4
YcTaHOBUTE 3a1HIOK0 NaHesb LLOKOS,
3aKkpenuB BUHTaMK (21) ¢ noTanHoM rosioBKOWA.

LWar 5

YcTaHOBUTE BbIABUXHYIO NaHeNb

B HaMNpasnsioLme 1 3aKkpennTe ee BUHTaMM1
C noTaiHol ronoekoii (34) n warbamn
KOHTakTHbIMU (33) K yronkam LoKons.




K

CO6opKa L,oKOoNS C 2-MS CMJIOLHbIMU
naHensiMu, naHesnblo neppopupoBaHHON
W NaHesblo C WEeTO4YHbIM BBOAOM, a TaKXKe
yronkamum Bbicotoii 100/200 mm pnsa
wkada CoOOTBETCTBYIOLLEN LUNPUHbI

W rNyOuHBbI.

LWar 1
MponsBeanTe MOHTaxX 3aknagHbIx raek (20)
Ha Yrosku B KBapaTHble OTBEPCTUS.

Llar 2

3akpenute NaHesnb K yronkam ¢ 6okoBom
CTOPOHBI LLKada Npun NOMOLLM BUHTOB (21)
c wanbamm (22).

Llar 3
MosTOpUTE Warn 1-2 Ha NPOTUBOMOJIOXHOM
CTOpOHe wkada.

Llar 4

MosTopuTe Wwarn 1-2 ¢ naHensamu,
yCTaHaBAMBAEMbIMU HA JIMLIEBYIO U ThbINIbHYIO
CTOPOHbI LLOKONIS1.

Wazu 1-2

MonTax wokons K wkady

LWar 1

Ha yronkun cobpaHHOro LLoKOns NPOU3BECTU
MOHTaX 3aKnagHbIx raek (5).

[anee noctaBuTb WkKad Tak, 4TOObI OTBEPCTUSA
noz kpenex Lkada coBnann ¢ 0TBEPCTUAMU
3aknagHbIx raek (5).

3adukcunposaTb 6onTamu (6) ¢ wandamm (7).

MpumevaHne — Ons ynobcTBa yCTaHOBKM
LLOKON1A [0MYCKAaeTCH ero MOHTax
K OCHOBaHWMIO LKada Ha aTane cOopKu. [MpumeyaHue — Ha JaHHOM pUCYHKe 3a[iHsi IBEPb HE NOKasaHa.



=i
A

COCTAB KOMMEKTA MOJIKN KNABUATYPHO

Monka BblABUXHAS KiaBuUaTypHasi

@ Monka BedbuxHas knabuamypHas - 1 wm

KomnnekT nocTaski nosku BbIABUXHON KiaB1aTypHOi

(2) Taika 3aknadHas M6 - 8 wm (&) Knoy - 2 um

(3) Busm M6xT5 - 8 wm © (® raika- & um
(&) Waida 64 - 8 um

NOPAA0K MOHTAXA

[ns MmoHTaxa nosnku Bam notpebyeTcs
oTBEpTKa KpecToBas.

[na yno6cTBa 1 yckopeHus npolecca
MOHTaxa PeKOMEHYETCS UCMOb30BaTh
LypyrnoBEpPT.

LWar 1

PacnonoxuTe nonky (1) HAaNPOTMB MOHTaXHbIX
npodunein 19” B obnactu npegnonaraemMmom
YCTaHOBKM.

Llar 2

MpounsBeanTe MOHTaX 3aknagHbIxX raek (2)

Ha MOHTaxHble Npodunmn 19” B COOTBETCTBYIOLLME
OTBEPCTUS.

Lar 3
3adwukecnpynTe nonky (1) BuHTamm (3)
c wanbamu (4).

Mpumeyanne — MNpu Harpy3ke cBbiwe 10 kr
HeobxoAvMa A0MNoNHUTENbHAsA YyCTaHOBKa
KPOHLWTENHA (Wwaru 4—6) n apyx npodunei
MOHTaXHbIX LLEHTPasNbHbIX.

LWar 4
3akpenute KPOHLUTEH Ha NOJIKE C NOMOLLbIO
BUHTOB (3), Wwaib (4) n raek (6).

LWar 5

YctaHoBUTE 1 3adUKCUPYNTE LLEeHTPaNbHbIN
MOHTaXHbIN Npodunb (NoCTaBNseTcs
0TOesIbHO) Ha HEOOX0AUMO FyOuHe.

Llar 6

[Mpon3BeamTe MOHTaX 3akNaHbIX raek (2)
Ha MOHTaXHOM LeHTpasibHOM npodwunie

B COOTBETCTBYIOLLME KBaZpaTHble OTBEPCTUS
1 3adukcupyiTe nonky (1) BuHTamu (3)

c wanbamu (4).

I'Ipmmeqaﬂme — Ha paHHom PUCYHKe nepeHasa 1 3afHaa ABepb
He MoKas3aHbl.



=i
A

COCTAB KOMMEKTA MOJKM CTALWOHAPHOW PEMYNIMPYEMOW

Morka CTauvmoHapHas perynupyemas

(1) Nonka cmauuoHopHas
pezynupyemas
[nepedHsa vacms) - 1 wm

(2) Nonka cmauuoHopHas
3 pezynupyemas
(308Has Yacms) - 1 wm

KomnnekT nocTaskv NOMKM CTaLUMOHAPHON Perynmnpyemoit

(©) Burm M5x16 - 6 wm

(3) Taika 3aknadHas M5 - 6 um
_ © ® Wadas - 6 um

NOPAA0K MOHTAXA

[lna MoHTaxa Bam notpebdyeTcs KpecToBas
OTBEPTKA, KJOY POXKOBbIV Ha 10.

[ns ynobcTBa 1 yCKOpeHUs npouecca
MOHTaXa pekoMeHayeTCsl MCMNoJSIb30BaTb
LYpYrNOBEPT.

War 1
PackpyTtuTte 60nTbl, yCTAHOBMEHHbIE HA MOJIKE.

Lar 2
OTperynupyiiTe nonky no rmybuvHe. 3akpytute
6onTbl 06paTHO.

Llar 3

PacnonoxwTe nosiky HanpPoTUB MOHTaXKHbIX
npodwuneii 19” B o6nactu npegnonaraeMmom
YCTaHOBKMU.

Lar 4

Mpon3BeanTe MOHTaxX 3aknagHbIx raek (3) Ha
npodunm MoHTaxHble 19” B COOTBETCTBYIOLLME
OTBEPCTUS.

LWar 5
3adukcnpyiTe nosnky BuHTamu (4) ¢ waribamm
(5) ¢ nnueBon 1 3agHen CTOPOHbI LKada.

[MpumeyaHue — Ha laHHOM pUCYHKe NEPEeaHsst U 3aaHSS ABEPb
He Noka3aHbl.




=i
A

COCTAB KOMIMEKTA ALLMKA BbiBUXHOIO

ALK BbIABUXHON

’ (1) Awuk BdbuxHod - 1 wm.
!’

KoMnnekT nocTasku guumKka BbiABUXHOTO

@ l'alka 3aknadHas M6 - 6 wm ? @ Kniod - 2 wm
‘;‘

(3) Bukm M6x15 - 10 wm
(® Waida 6 - 10 um © ®roia-bun

NOPAA0K MOHTAXA

[na MoHTaxa sLvka Bam notpedyercs
oTBEPTKA KpecToBas.

[na yno6cTBa U yCKOpeHUs npotecca
MOHTa)a PEKOMEHYETCA UCMONb30BaTh
LIYPYrOBEpT.

LWar 1

PacnonoxwTe awuk (1) HanpoTns npodunen
MOHTaXHbIX 19” B 06nacTu npegnonaraemom
YCTaHOBKMU.

Llar 2

MpounsBeanTe MOHTaX 3aknagHbIxX raek (2) Ha
npodunm MoHTaxHble 19” B COOTBETCTBYIOLLME
OTBEPCTUSA.

Llar 3
3advkeumpyiiTte awmk BuHTamm (3) ¢ wanbamu (4).

Mpumevanne — MNpu Harpy3ske cBbiwe 10 Kk,
HeobxoAMMa A0MNOoNHUTENbHAsA YCTaHOBKa
KPOHLWTENHa (warv 4 — 7) n asyx npodunen
MOHTaXHbIX LleHTpasbHbIX.

LWar 4
3akpennTe KPOHLUTEVH Ha ALLMKE C MOMOLLbIO
BUHTOB (3), wainb (4) 1 raek (6).

LWar 5

YcTtaHoBUTE 1 3aDUKCUPYITE LLEEHTPaNbHbIN
MOHTaXHbIN Npoduib (NOCTaBNsgeTCs
OTAEeNbHO) Ha HeobXxoaMMON rnybuHe.

Lar 6

MpounaseanTe MOHTaX 3akagHbIX raek (2)
Ha MOHTaXXHOM LieHTpasibHOM npodune

B COOTBETCTBYIOLLME KBaZpaTHbIE OTBEPCTUSA
1 3adukcnpyiite awmk (1) BuHTamm (3)

c wanbamu (4).

I'Ipmmeuaﬂme — Ha paHHom puUCyHKke nepeaHasa 1 3aaHaa ABepb
He MoKasaHbl.



=i
A

COCTAB KOMMJIEKTA MOMKM BbIABMXHON CEPBEPHOM

[Monka BblABWXHAS CEpPBEPHast

@ Monka BedbuxHas cepbepHas - 1 wm

KoMnnexT nocTaBKku MOJKM BbIABIXHOM CEPBEPHON

(2) Taika 3aknadnas M6 - 12 um @ (5 Wada 64 - 24 wm

(3) Burm M6xT5 - 12 wm

NOPAA0K MOHTAXA

Lns moHTaxa Bam notpebyeTcs KpecToBas
oTBEpTKA.

[ns yno6GCcTBa 1 yckopeHus npouecca
MOHTaXa peKkoMeHayeTCcAa NCrnoJjib30BaTb
LLYpYnoOBEpPT.

Monka BblABV>KHAsA cepBepHaa NOCTaBnideTca
B COGpaHHOM BuAe 1 MMeeT HOKOBOW cnocob
KpenneHns.

LWar 1

Pacnonoxwte nonky (1) B obnactu
npeanonaraemMon yCTaHOBKU, C BHYTPEHHEN
yacTu npoduneit MOHTaxHbIx 19”.

LWar 2

MponsBeanTe MOHTaX 3aknafHbIxX raek (2) Ha
npodunm MoHTaxHble 19” B COOTBETCTBYIOLLME
OTBEpPCTUS.

LWar 3

3adukcupyinTe nonky BuHTamm (3) ¢ wanbamu
(4) C BHYTPEHHEN CTOPOHBDI LWKada B BOCbMU
TouKax kpenneHus Ha Asyx napax 19" npodwunen.

I'IpmmeHaHme — Ha panHom pUCyHKe nepeaHss U 3aaHAs ABEPb
HE NMOoKa3aHbl.

MpumevaHne — Mpn HeobXoAMMOCTU
[OMNOJSTHUTENbHbIX TOYEK KPeryieHus Monakun
Heob6X0AMMO BbIMONHUTL Wwaru 4, 5.

LWar 4

YcTaHoBuTe 1 3adUKCUPYINTE LLEHTPASTbHbIN
MOHTaXHbIV Npodub (MocTaBnseTcs
0TAeNbHO) Ha HeobxoanMOo rybuHe.

Lar 5

MponsBeamnTe MOHTaX 3akNafHbIX raek (2)
Ha MOHTaXHOM LeHTpanbHOM npodune

B COOTBETCTBYIOLLME KBaZpaTHblIe OTBEPCTUSA
1 3adukcupyinTe nonky (1) BuHtamm (3)

c warbamu (4).



K

COCTAB KOMMEKTA NMOJKN CTALMOHAPHOW C KABENbHBIM KObLAMM W LLEETOYHBIM BBOZOM

Monka CTaluoHapHas C KabesnbHbIMM KONbLIAMM U LETOYHBIM BBOLOM

(1) Monka cmauuoHapHas @ () Konbuo - 5 um

C 0pzaHaiaepom © @ Knunca - 5 wm
U wemayHbM BBodom - 1 wm. & @
Bunm-Bapawek - 2 wum

KoMMneKT nocTaeku Mosikv CTalvoHapHOiA ¢ KabesbHBIMM KOMbLIAMM 1 LLETOYHBIM BBOLOM

— QA (6) Burm M6x15 - 8 wm
(5) Taika 3nknadHas M6 - 8 wm
= © @ waisa 6t - 8um

NOPAAO0K MOHTAXA

[na MoHTaxa Bam noTpebyeTcs KpecTosas
oTBEpPTKA.

[na yno6cTBa 1 yCKOpeHus npowecca
MOHTaxa peKkoMeHAyeTCsl UCMOo/b30BaTh
LLIYPYNOBEpT.

LWar 1

YcTtaHoBuTe knuncsl (3) B konbua (2).
3akpenuTte KonbLa (2) B COOTBETCTBYIOLLME
oTBepcTus B nosike (1) npu nomowum knmnc (3).

Llar 2

Pacnonoxute nonky (1) HanpoTue Nnpodunen
MOHTaXHbIX 19” B 06n1acTn npeanonaraemMon
YCTaHOBKMW.

Llar 3

OTperynupyiiTte rmyouHy NOJIKU U 3aKpenuTe
BUHTOM-0apaluek (4), kak nokasaHo

Ha PUCYHKe.

LWar 4

MpounsBeanTe MOHTaX 3aknagHbIx raek (5) Ha
npodunn MoHTaxHble 19” B COOTBETCTBYIOLLME
OTBEPCTUSA.

I'Ipumeqanme — Ha panHom PpUCYHKe nepeaHas U 3aaHAs ABEPb
Llar 5 He oKasaHbl.
3adukenpyite nonky (1) BuHTamu (6)
¢ wanbamu (7) c NMLEeBON 1 3aaHel CTOPOHbI
wkada.



=i
A

COCTAB KOMMJIEKTA MOJKM CTALWMOHAPHOW CEPBEPHOM

Moska CTauvMoHapHasi CepeepHas

(1) Monka cmauuoapHas cepbepras - 1 wm

KomnnexT nocTasky nosky CTauMoHapHO! CepBepHOi

(5) laika 3oknadHas M6 - 8 wm @ (©) Waiba 64 - 8 un
_ (7) Bukm MbxT5 - 6 um

NOPAAO0OK MOHTAXA

[na moHTaxa Bam noTpebyeTcs KpecToBas
oTBEpPTKA.

Ins yno6GcTBa 1 yckopeHus npoLecca
MOHTaXa PeKkoOMeHAyeTCs NCNoNb30BaTh
LIYpyroBepT.

LWar 1

PacnonoxwTte nonky (1) B obnactu
npeanonaraemMor ycTaHOBKMW, C BHYTPEHHEN
yacTu npodunen MOHTaxHbIx 19”.

Llar 2

MponsBeanTe MOHTaX 3aknagHbIxX raek (2)

Ha OOKOBYIO YaCTb NPOPUE MOHTaXHbIX 19”
B COOTBETCTBYIOLLME OTBEPCTUS.

Llar 3

3adukcnpyiTe nonky BuHTamu (4) c waribamm
(3) C BHyTpEHHen CTOPOHBI LwKada B HeTbipex
TOYKax KpeneHus Ha asyx napax 19"
npodunen.

[MpumeyaHne — Ha iaHHOM pUCYHKe NepeaHss 1 3aaHas ABepb
He NoKa3aHbl.

M3paHne 5
10



=i
A

SERVER CABINET OF BY ZPAS SERIES (ACCESSORIES)

Installation manual
ZP05.002.1.MM

CONTENTS OF THE DUMMY PANEL

Dummy panel
(D | (1) Dummy panel 1U - 1 psc ] =i
o o ‘ B (5) Dummy panel 5U - 1 psc
(2) Dummy panel 20 - 1 psc -
1my 1w a1
o =l @ Dummy panel 3U - 1 psc
(6) Dummy panel 6U - 1 psc
imi] m — —
- o | (& Dummy panel 4U - 1psc
INSTALLATION ORDER

The installation of any dummy panel is carried
out without tools.

Step 1

Place the dummy panel opposite the 19"
mounting profiles in the area of intended
installation.

Step 2
Simultaneously push the locking hatches
toward the center of the cabinet.

Step 3
Install the dummy panel. The locks are locked

automatically thanks to the spring mechanism.

Note — Front and rear doors are
not shown.

CONTENTS OF THE BEDPLATE

Angle of the bedplate

(1) Angle of the bedplate
h=100 mm - & psc

(2) Angle of the bedplate
h=200 mm - & psc

0 @ Adjustable angle of the bedplate
g&\ 4H h=100 mm. - & pcs

@Adjusmble angle of the bedplate
h=200 mm. - & pcs




=i
A

CONTENTS OF THE BEDPLATE

Contents of the of the bedplate

(5) Cage nut M8 - & pcs

Solid panels

d

Salid panel for the for the bedplate 600 mm - 1 pc

@ Solid panel for the for the bedplate 800 mm - 1 pc

Solid panel for the for the bedplate 1000 mm - 1 pc

@ Solid panel for the for the bedplate 1200 mm - 1 pc

Perforated panels

l

@ Perforated panel for the bedplate 600 mm - 1 pc
@ Perforated panel for the bedplafe 800 mm - 1 pc
@ Perforated panel for the bedplate 1000 mm - 1 pc

@ Perforated panel for the bedplate 1200 mm - 1 pc

Panels with brush strip

Panel with brush strip for the bedplate 600 mm - 1 pc
(17) Panel with brush strip for the bedplate 800 mm - 1 pc
Panel with brush strip for the bedplafe 1000 mm - 1 pc

Panel with brush strip for the bedplafe 1200 mm - 1 pc

Delivery set of solid, perforated panels and panels with brush strip

Cage nut M6 - 2 pcs

$ @1) Screw MoxT5 - 2 pes

2) Contact washer 6 - 2 pcs

12



=i
A

CONTENTS OF THE BEDPLATE

Slide-out panels

@ Bedplate slide-out panel @ Bedplate slide-out panel
6001000 mm - 1 pc 600x1200 mm - 1 pc

@4) Guide 1000 mm - 2 pcs Guide 1200 mm - 2 pcs
Bedplate slide-out panel Bedplate slide-out panel
8001000 mm - 1 pc 800x1200 mm - 1 pc

Guide 1000 mm - 2 pcs Guide 1200 mm - 2 pcs

Contents of the slide-out panels

@ Screw M6x20 - 8 pcs

@ Cage nut M6 - & pcs

(33) Contact washer 6 - 12 pcs

S
@ Slotted countersunk head screw M6x20 - & pcs

INSTALLATION ORDER

You will need a phillips screwdriver for
installation.

For convenience and to speed up the assembly
process, we recommend using a screw-driving
machine.

The assembly of the bedplate with slide-
out support panel is carried out using the
slide-out panel, four 100/200 mm high
angles and 3/6 fixed panels for the cabinet
of the appropriate width and depth.

Step 1
Install the cage nuts (32) on the angles in the
corresponding square openings.

Step 2
Install the two bedplate side panels using cage
nuts (20), screws (21) and washers (22).

Step 3

Fasten the slide-out panel guides into the
bedplate by fixing the screws (31) with
washers (33) in the bedplate angles.

Step 4
Install the bedplate back panel by fastening
with slotted countersunk head screws (21).

Step 5

Install the slide-out panel in the guides and fix it
with slotted countersunk head screws (34) and
contact washers (33) to the bedplate angles.

Step 1

S
|
S o

13



K

Assembly of a bedplate with 2 solid panels,
a perforated panel and a panel with brush
strip, as well as 100/200 mm high angles
for a cabinet of appropriate width and
depth.

Step 1
Install the cage nuts (20) on the angles in the
square openings.

Step 2
Fix the panel to the angles on the side of the
cabinet using screws (21) with washers (22).

Step 3
Repeat steps 1-2 on the opposite side of the
cabinet.

Step 4
Repeat steps 1-2 with the panels to be installed
on the front and back of the bedplate.

Mounting the bedplate to the cabinet

Step 1

Install the cage nuts (5) on the angles of the
assembled bedplate.

Then place the cabinet so that the openings
for the cabinet fasteners coincide with the
openings of the cage nuts (5).

Fix with bolts (6) and washers (7).

Note — For convenience in installing the
bedplate, it may be mounted to the cabinet
base at the assembly phase.

14

Note — Rear door is not shown.




=i
A

CONTENTS OF THE KEYBOARD SHELF
Keyboard slide-out shelf

(1) Keyboard slide-out shelf - 1pc

Contents of the keyboard slide-out shelf

@EugenutMﬁ—chs @KenyDcs

(3) Screw M6x15 - 8 pes @ (& Nut - & pcs
() Washer 64 - 8 pcs

INSTALLATION ORDER

To install the shelf, you will need a phillips
screwdriver.

For convenience and to speed up the
installation process, it is recommended to use
a screw-driving machine.

Step 1
Place the shelf (1) opposite the 19" mounting
profiles in the area of intended installation.

Step 2
Install the cage nuts (2) on the 19" mounting
profiles in the corresponding openings.

Step 3
Fix the shelf (1) with screws (3) and washers (4).

Note — If the load exceeds 10 kg, an additional
bracket (steps 4-6) and two central mounting
profiles are required.

Step 4
Fix the bracket to the shelf with screws (3),
washers (4) and nuts (6).

Step 5
Install and fix the central mounting profile
(supplied separately), at the required depth.

Step 6

Install the cage nuts (2) on the central
mounting profile in the corresponding square
openings and fix the shelf (1) with screws (3)
and washers (4). Note — Front and rear doors are not shown.

15



=i
A

CONTENTS OF THE FIXED ADJUSTABLE SHELF

Fixed adjustable shelf

(1) Fixed adjustable shelf

(2) Fixed adjustable shelf
[the front part) - 1 pc

[the back part) - 1 pc

Contents of the fixed adjustable shelf

(&) Screw M6x15 - 6 pes

@ Cage nut M5 - 6 pcs
_ @ Washer 5 - 6 pcs

INSTALLATION ORDER

For installation you will need a Phillips
screwdriver and a 10x10 spanner.

For convenience and to speed up the
installation process, it is recommended to use
a screw-driving machine.

Step 1
Loose the bolts installed on the shelf.

Step 2
Adjust the depth of the shelf. Screw the bolts
again.

Step 3
Place the shelf opposite the 19" mounting
profiles in the area of intended installation.

Step 4
Install the cage nuts (3) on the 19" mounting
profiles in the corresponding openings.

Step 5
Fix the shelf with screws (4) with washers (5) on
the front and back of the cabinet.

Note — Front and rear doors are not shown.

16




=i
A

CONTENTS OF THE DRAWER

Drawer

i (D) Drawer - 1pc

Contents of the drawer

| @EugenuTMe—Gpts @Key—chs

(3) Screw Mex15 - 10 pes
(&) Washer 6 - 10 pcs (® Nt - & pes

INSTALLATION ORDER

To install the drawer you will need a phillips
screwdriver.

For convenience and to speed up the
installation process it is recommended to use a
screw-driving machine.

Step 1
Place the drawer (1) opposite the 19" mounting
profiles in the area of intended installation.

Step 2
Install the cage nuts (2) on the 19" mounting
profiles in the corresponding openings.

Step 3
Fix the drawer with screws (3) and washers (4).

Note - If the load exceeds 10 kg, additional
installation of the bracket (steps 4-7) and two
central mounting profiles is required.

Step 4
Fix the bracket to the drawer with screws (3),
washers (4) and nuts (6).

Step 5
Install and fix the central mounting profile
(supplied separately), at the required depth.

Step 6

Install the cage nuts (2) on the central
mounting profile in the corresponding square
openings and fix the drawer (1) with screws (3)
and washers (4).

Note — Front and rear doors are not shown.

17



=i
A

CONTENTS OF THE SLIDE-OUT SERVER SHELF

Slide-out server shelf

@ Slide-out server shelf - 1pc

Contents of the slide-out server shelf

@ (5) Washer 6,4 - 24 pcs

. @ Screw M6x15 - 12 pcs

INSTALLATION ORDER

You will need a phillips screwdriver for
installation.

For convenience and to speed up the
installation process, it is recommended to use
a screw-driving machine.

The slide-out server shelf is delivered
assembled and has a side mounting method .

Step 1

Place the shelf (1) in the area of the intended
installation, on the inside the 19" mounting
profiles.

Step 2
Install the cage nuts (2) on the 19" mounting
profiles in the corresponding openings.

Step 3

Fix the shelf with screws (3) with washers (4)
on the inside of the cabinet at eight mounting
points on two pairs of 19" profiles.

Note — Front and rear doors are not shown.

Note — If additional shelf mounting points are
required, follow steps 4, 5.

Step 4
Install and fix the central mounting profile
(supplied separately) at the required depth.

Step 5

Install the cage nuts (2) on the central
mounting profile in the corresponding square
openings and fix the shelf (1) with screws (3)
and washers (4).

18



K

CONTENTS OF THE FIXED SHELF WITH ORGANIZER AND BRUSH STRIP

Fixed shelf with organizer and brush strip

(1) Fixed shelf with organizer @ (2) Ring - 5 pes

and brush strip - 1pc W@ () ip-5pcs

& (&) Thumb-screw - 2 pcs

Contents of the fixed shelf with organizer and brush strip

(&) Screw M6x15 - 8 pes
©) (T) Washer 64 - 8 pcs

@ Cage nut M6 - 8 pcs

INSTALLATION ORDER

You will need a phillips screwdriver for
installation.

For convenience and to speed up the
installation process, it is recommended to use
a screw-driving machine

Step 1

Insert the clips (3) into the rings (2).

Fix the rings (2) into the corresponding
openings in the shelf (1) using the clips (3).

Step 2
Place the shelf (1) opposite the 19" mounting
profiles in the area of intended installation.

Step 3
Adjust the depth of the shelf and fix with the
thumb-screw (4) as shown in the figure.

Step 4
Install the cage nuts (5) on the 19" mounting
profiles in the corresponding openings.

Step 5
Fix the shelf (1) with screws (6) and washers
(7) on the front and back of the cabinet. Note — Front and rear doors are not shown.

19



=i
A

CONTENTS OF THE FIXED SERVER SHELF

Fixed server shelf

(1) Fixed server shelf - 1pc

Contents of the fixed server shelf

(5 Cage nut M6 - 8 pes @ © vosher 6l - B pes
(7) Screw M6x15 - 6 pcs

)

INSTALLATION ORDER

You will need a phillips screwdriver for
installation.

For convenience and to speed up the
installation process, it is recommended to use
a screw-driving machine.

Step 1

Place the shelf (1) on the inside of the 19"
mounting profiles in the area of the intended
installation.

Step 2

Install the cage nuts (2) on the side of the
19" mounting profiles in the corresponding
openings.

Step 3

Fix the shelf with screws (4) with washers (3)
on the inside of the cabinet at four mounting
points on two pairs of 19" profiles.

Note — Front and rear doors are not shown.

Version 5
20



